
HCD25-100/HCD50-200  
Spare Parts List 
From serial number 0152 

Revised 26-08-2022 
 

 

Fig. 1 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

Pos. Part No. Description Pcs. 
    
- 4341408 3/8" tailhose-set 2 m 1 

    Incl. quick-release couplings   
- 7401141 Q.R. coupling 1/2" BSP male 1 
- 7401142 Q.R. coupling 1/2" BSP female 1 
1 9031603 Supporting handle 1 
2 7631449 Retaining ring 1 
3 8231597 Handle ring w/bushing 1 
4 8731385 Plastic cover  1 
    For HCD 50-200   
4 8731594 Plastic cover  1 
    For HCD25-100   
5 7331383 OMM32 motor 1 
    For HCD50-200   
5 7331593 OMM 12.5 motor  1 
    For HCD25-100   
6 7621037 Pipe plug 1/8" 4 
    Loctite 542   
7 9031381 Lock complete 1 
8 8231396 Pin ø6 1 
9 8231388 Handle 1 

10 8631445 Screw M8x145 2 
    Loctite 243 - 25 Nm   

11 8231398 Banjo bolt 1 
    55 Nm   

12 8231397 Banjo bolt    1 
    55 Nm   

13 7631400 Ball ø8.5 mm 1 
14 8631399 Compression spring 0.8x6.3x33 1 
15 7621323 Threaded plug 1/8" w/seal  2 
16 7421056 Pressure relief valve  1 
    30 Nm   
    HCD25-100: 125 bar   
    HCD50-200: 115 bar   

17 7521017 Seal ring 3/8" 4 
18 8231382 Trigger lever  1 
19 8611249 Compression spring 1.25x12.5x62.5 1 

 
 

 
 

21 9012044 Trigger piston complete 1 
22 7611252 Crinkled spring washer 23.8x17.3x0.3 1 
23 8211251 Washer 1 
24 7521014 Seal 1 
25 7511248 O-ring 20x2  1 
26 8211226 Seal housing 1 
27 7611306 Retaining ring A6 2 
28 7521013 Seal 1 
30 8231386 Mounting plate 1 
31 7631395 Screw M8x14 2 
    Loctite 243 - 30 Nm   

32 8731393 Distance piece trigger 1 
33 7531390 O-ring 19x2.5 2 
34 7631391 Cylinder pin ø6x12 4 
35 8231384 Valve housing  1 
36 8231394 Fitting 3/8"x3/8" 2 
    70 Nm   

37 8231737 Pipe plug 1/8"  1 
    Only for HCD50-200   

38 7621036 Pipe plug 1/4" 1 
    Loctite 542   
- 9031549 Seal kit 1 
- 9031550 Seal kit motor 1 

 
 



HCD25-100/HCD50-200  
Spare Parts List 
From serial number 0152 

Revised 26-08-2022 
 

 
Fig. 2 
 
 

Pos. Part No. Description Pcs. 
    

1 8231410 Front adaptor 1 
    Grease with copper paste   

2 7531345 Seal ø35/ø52/9 mm 1 
3 8231346 Shaft  1 
4 7631347 Bearing 2 
5 8231348 Seal housing 1 
6 7531349 Seal 2 
7 7531350 O-ring 43x2 2 
8 8231351 Bearing housing  1 
    Only sold complete - part No. 9032354   

9 7431417 Fitting 1 
    Loctite 542   

10 7631352 Compression ring 2 
11 8231353 Distance ring  1 
12 7621098 Retaining ring 25x2 1 
13 7631354 Screw M6x14 3 
    Loctite 243 - 20 Nm   

14 8231355 Motor adaptor  1 
    Grease with aluminiums paste   
    Only sold complete - part No. 9032354   

15 7531444 O-ring 28x2.5  2 
16 7633420 Key 5x5x16 

Incl in 7331383 / 7331593 
1 

17 4341470 3/8" waterhose-set cmpl. w/ball valve 1 
18 7631469 Hose clamp 3/8” 1 
- 9032354 Bearing housing complete 1 
    (Pos. 8 and 14)   
- 3132937 Front adaptor complete 

(Pos. 2,3,4,5,6,7,8,10,11,12 and 14) 
- 

 

 


